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2.7.Radiated Spurious Emissions

2.7.1. Requirement

According to FCC section 2.1051, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least
43+10*log(P)dB. This calculated to be -13dBm.

Additional requirement for LTE Band 7/ 38 / 41:

The power of any emission outside of the authorized operating frequency ranges must
beattenuated below the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. This
calculated to be -25dBm.

Additional requirement for LTE Band 30/ 40:

The power of any emission outside of the authorized operating frequency ranges must be
attenuatedbelow the transmitter power (P) by a factor of at least 70 + 10 log (P) dB.This calculated
to be -40dBm.

2.7.2. Test Description

Common
Antenna«

Test Antennas+

M
. 1
<= 1im .. 4m =«
EUT« E
. I
E EP | Tumn Tablee
% i 2
/R
_— System Receivere —{ Preamplifiere
Simulators
4

(For the test frequency from 30MHz to1GHz)
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Antennas«

’s -’
", Test Antennas
|

. )
| 1

< Ilm ..4m }1-'5

A A A
r

;) Tum Table«

v
(150cm)

SRR AR
DOOOONIAANNND

System
Simulatore

Receivers H Preamplifier+

(For the test frequency above 1GHz)

The EUTis located in a 3m Full-Anechoic Chamber, the cable loss, air loss and so on of the site as
factors are pre-calibrated using the "Substitution” method, and calculated to correct the reading.

A call is established between the EUT and the SS via a Common Antenna. The EUT is
commanded by the SS to operate at the maximum and minimum output power, and only the test
result of the maximum output power was recorded.

In the frequency range above 30MHz, Bi-Log Test Antenna (30MHz to 1GHz) and Horn Test
Antenna (above 1GHz) are used. Test Antenna is 3m away from the EUT. Test Antenna height is
varied from 1m to 4m above the ground and the Turn Table is actuated to turn from 0° to 360°to
determine the maximum value of the radiated power.The emission levels at both horizontal and
vertical polarizations should be tested.The Filters consists of Notch Filters and High Pass Filter.

Note: when doing measurements above 1GHz, the EUT has been within the 3dB cone width of the
horn antenna during horizontal antenna.

2.7.3. Test procedure

KDB 971168 D01v03 Section 5.8 and ANSI/TIA-603-E-2016.
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2.7.4. Test Result

REPORT No. : SZ20010191W03

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental
frequency. Test Antenna height is varied from 1m to 4m above the ground, and the Turn Table is
actuated to turn from 0° to 360°, both horizontal and vertical polarizations of the Test Antenna are
used to find the maximum radiated power. Mid channels on all channel bandwidth verified. Only
the worst RB size/offset presented.

The substitution corrections are obtained as described below:
Asugsst = PSUBST_TX - PSUBST_RX - LSUBST_CABLES + GSUBST_TX_ANT
ATOT = I—CABLES + ASUBST
Where Asusst is the final substitution correction including receive antenna gain.
Psusst 1x IS signal generator level,
Psusst rx IS receiver level,
LsussT casLes IS cable losses including TX cable,
GsuesT Tx_anT IS Substitution antenna gain.
Aror is total correction factor including cable loss and substitution correction

During the test, the data of Aror was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of Aror.

Notel:The power of the EUT transmitting frequency should be ignored.

Note2: All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst
axis test condition was recorded in this test report.

Note3: All bandwidth and modulationwere considered and evaluated respectively by performing
full test for each band, only the worst cases (Max Bandwidth and QPSK mode) were recorded in
this test report.
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Top Antenna
LTE Band 2 20MHz BW, Low Channel, QPSK
1

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict )
1 275.410 -72.78 -13.00 Horizontal PASS

2 1834.894 -38.59 -13.00 Horizontal NA

3 1938.615 -39.20 -13.00 Horizontal NA

4 4331.224 -48.19 -13.00 Horizontal PASS

5 8449.500 -40.06 -13.00 Horizontal PASS

6 16539.407 -28.61 -13.00 Horizontal PASS

1
: AW
v

No. Freq(MH2z) Peak limit PK Antenna Verdict

1 390.840 -70.68 -13.00 Vertical PASS

2 1836.815 -43.48 -13.00 Vertical NA

3 1948.219 -48.05 -13.00 Vertical NA

4 4204.946 -48.78 -13.00 Vertical PASS

5 7117.476 -41.58 -13.00 Vertical PASS

6 16429.424 -29.70 -13.00 Vertical PASS
SHENZHI?N.MORLA.B COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 2 20MHz BW, Mid Channel, QPSK
e
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 388.900 -70.67 -13.00 Horizontal PASS
2 1827.211 -46.08 -13.00 Horizontal NA
3 1879.072 -44.99 -13.00 Horizontal NA
4 1966.146 -42.97 -13.00 Horizontal NA
5 6522.750 -42.86 -13.00 Horizontal PASS
6 10677.687 -37.60 -13.00 Horizontal PASS
e
No. Freq(MHz) Peak limit PK Antenna Verdict
1 493.660 -71.46 -13.00 Vertical PASS
2 1307.963 -50.89 -13.00 Vertical PASS
3 1877.791 -52.25 -13.00 Vertical NA
4 1961.024 -48.79 -13.00 Vertical NA
5 9141.989 -37.26 -13.00 Vertical PASS
6 16437.570 -29.76 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 2 20MHz BW, High Channel, QPSK
e
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 247.280 -71.74 -13.00 Horizontal PASS .
2 1899.560 -47.14 -13.00 Horizontal NA %
3 1983.433 -38.78 -13.00 Horizontal NA N\
4 4237.534 -48.74 -13.00 Horizontal PASS
5 7150.064 -41.43 -13.00 Horizontal PASS
6 16396.836 -29.63 -13.00 Horizontal PASS
e
No. Freq(MHz) Peak limit PK Antenna Verdict
1 499.480 -70.23 -13.00 Vertical PASS
2 1897.639 -50.26 -13.00 Vertical NA
3 1978.311 -47.06 -13.00 Vertical NA
4 5125.550 -47.35 -13.00 Vertical PASS
5 8958.683 -38.95 -13.00 Vertical PASS
6 16535.334 -29.45 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 4 20MHz BW, Low Channel, QPSK

&

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 514.030 -71.03 -13.00 Horizontal PASS
2 1435.374 -51.56 -13.00 Horizontal PASS
3 1728.611 -48.25 -13.00 Horizontal NA
4 2113.405 -43.83 -13.00 Horizontal NA
5 5154.064 -45.47 -13.00 Horizontal PASS
6 16437.570 -29.35 -13.00 Horizontal PASS

8
% /{\»’\w»—v«"f’”‘ﬁ'“""‘m
=}/

No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 237.788 -72.70 -13.00 Vertical PASS
2 1696.348 -48.08 -13.00 Vertical NA
3 2125.363 -46.68 -13.00 Vertical NA
4 6505.718 -43.64 -13.00 Vertical PASS
5 9115.753 -38.49 -13.00 Vertical PASS
6 16404.434 -29.31 -13.00 Vertical PASS

MORLAB
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LTE Band 4 20MHz BW, Mid Channel, QPSK

8§ 2 M
Py gV A I
;_,""‘A'f P e '\‘m M

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 753.620 -66.11 -13.00 Horizontal PASS
2 1735.014 -42.81 -13.00 Horizontal NA
3 2136.455 -44.20 -13.00 Horizontal NA
4 4534.897 -48.02 -13.00 Horizontal PASS
5 8612.439 -39.25 -13.00 Horizontal PASS
6 16514.966 -28.88 -13.00 Horizontal PASS

e
SN,

BB 708 s £ M0 a0 630 B30 TR A0ROR1G % W 4G 66 65 TG 85 EGHG e e w6
e

No. Fre. (MHz) Peak Limit(PK) Antenna Verdict

1 490.240 -71.61 -13.00 Vertical PASS

2 1735.568 -49.41 -13.00 Vertical NA

3 2130.165 -45.94 -13.00 Vertical NA

4 4620.070 -47.77 -13.00 Vertical PASS

5 7106.884 -40.86 -13.00 Vertical PASS

6 16382.030 -29.25 -13.00 Vertical PASS
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LTE Band 4 20MHz BW, High Channel, QPSK
1
6 1
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 360.770 -70.85 -13.00 Horizontal PASS )
2 1735.014 -44.10 -13.00 Horizontal NA
3 2133.253 -41.33 -13.00 Horizontal NA
4 3610.220 -49.96 -13.00 Horizontal PASS
5 7211.166 -40.38 -13.00 Horizontal PASS
6 16531.260 -29.10 -13.00 Horizontal PASS
1
. /Jm-v.-w”“‘\”«““m
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 402.853 -70.64 -13.00 Vertical PASS
2 1736.368 -51.49 -13.00 Vertical NA
3 2138.169 -46.38 -13.00 Vertical NA
4 5127.888 -46.19 -13.00 Vertical PASS
5 8152.392 -40.99 -13.00 Vertical PASS
6 16535.123 -28.80 -13.00 Vertical PASS
SHENZHI?N.MORLA.B COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 5 10MHz BW, Low Channel, QPSK

15

E o~ \_ql_,.w\)..\hm\.w.ﬂ-l
-

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 807.940 -61.25 -13.00 Horizontal NA
2 828.310 -40.66 -13.00 Horizontal NA
3 872.930 -42.05 -13.00 Horizontal NA
4 1665.226 -13.20 -13.00 Horizontal PASS
5 2493.077 -15.28 -13.00 Horizontal PASS
6 7969.404 -40.43 -13.00 Horizontal PASS

0 _
;z ,fWMMJ

o OB~ WDN P

No.

MR EYET)

Fre. (MHz)
827.340
870.020
1654.982
2583.994

4977.378
7173.868

200 00

Peak
-45.77
-35.15
-49.84
-50.78
-46.02
-40.53

400 GO0 BI0 700 0080015
[

B 86 TG 86 908G 127G

Limit(PK)  Antenna

-13.00
-13.00
-13.00
-13.00
-13.00
-13.00

Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

Verdict
PASS
PASS
PASS
PASS
PASS
PASS
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LTE Band 5 10MHz BW, Mid Channel, QPSK

15

8

2 pasn,

v P
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 834.130 -41.43 -13.00 Horizontal NA
2 881.660 -44.25 -13.00 Horizontal NA
3 1742.057 -54.21 -13.00 Horizontal PASS
4 2325.970 -50.82 -13.00 Horizontal PASS
5 4259.365 -48.29 -13.00 Horizontal PASS
6 7884.497 -40.57 -13.00 Horizontal PASS

8

= e

=|/
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 835.100 -53.16 -13.00 Vertical NA
2 884.570 -60.89 -13.00 Vertical NA
3 1333.573 -50.83 -13.00 Vertical PASS
4 2299.720 -49.60 -13.00 Vertical PASS
5 3676.096 -49.23 -13.00 Vertical PASS
6 7236.625 -40.25 -13.00 Vertical PASS

MORLAB

SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn

Page 360 of 401

Q)
(Oé

X



REPORT No. : SZ20010191W03

LTE Band 5 10MHz BW, High Channel, QPSK

e : i
;% JMMM%JM
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 842.860 -46.87 -13.00 Horizontal NA
2 892.330 -43.86 -13.00 Horizontal NA
3 1396.959 -52.12 -13.00 Horizontal PASS
4 2286.915 -50.04 -13.00 Horizontal PASS
5 4268.594 -48.21 -13.00 Horizontal PASS
6 7986.016 -39.52 -13.00 Horizontal PASS
e
E : pfvm,-\JW”«W
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 842.860 -56.94 -13.00 Vertical NA
2 887.480 -60.49 -13.00 Vertical NA
3 1299.000 -51.14 -13.00 Vertical PASS
4 2197.919 -50.48 -13.00 Vertical PASS
5 4185.534 -48.52 -13.00 Vertical PASS
6 7166.485 -41.91 -13.00 Vertical PASS
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LTE Band 7 20MHz BW, Low Channel, QPSK
1
E AN AN
: jf': W %W
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 462.620 -71.16 -25.00 Horizontal PASS
2 1033.934 -52.89 -25.00 Horizontal PASS
3 2489.236 -37.85 -25.00 Horizontal NA
4 3801.673 -50.05 -25.00 Horizontal PASS
5 7068.594 -42.39 -25.00 Horizontal PASS
6 10355.883 -35.04 -25.00 Horizontal PASS
1 :
E PR LN
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 237.580 -71.09 -25.00 Vertical PASS
2 1373.910 -51.24 -25.00 Vertical PASS
3 2005.842 -54.47 -25.00 Vertical PASS
4 2488.595 -38.90 -25.00 Vertical NA
5 4591.926 -48.65 -25.00 Vertical PASS
6 10991.344 -34.85 -25.00 Vertical PASS
’ LTE Band 7 20MHz BW, Mid Channel, QPSK
SHENZHI?N.MORLAlB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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e
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 248.250 -70.42 -25.00 Horizontal PASS
2 1322.049 -51.59 -25.00 Horizontal PASS ,
3 2585.914 -48.84 -25.00 Horizontal NA
4 4486.016 -47.47 -25.00 Horizontal PASS
5 8587.998 -39.41 -25.00 Horizontal PASS
6 11085.034 -34.27 -25.00 Horizontal PASS
e
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 595.510 -69.25 -25.00 Vertical PASS
2 1297.719 -51.35 -25.00 Vertical PASS
3 2586.555 -50.86 -25.00 Vertical NA
4 3936.097 -49.35 -25.00 Vertical PASS
5 8274.341 -39.62 -25.00 Vertical PASS
6 20959.120 -35.48 -25.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 7 20MHz BW, High Channel, QPSK

EasabalbiRbkb

6 70 8Y 20100 £ M0 20 A0 620 TOR 43000015 % W 4G 66 65 TG 85 EGHG e e w6
e

No. Fre. (MHz) Peak Limit(PK) Antenna Verdict

1 591.630 -68.73 -25.00 Horizontal PASS

2 1347.019 -51.82 -25.00 Horizontal PASS

3 2587.835 -43.39 -25.00 Horizontal NA

4 5088.889 -47.22 -25.00 Horizontal PASS

5 9101.255 -36.65 -25.00 Horizontal PASS

6 10926.168 -33.83 -25.00 Horizontal PASS
;>

EasabadbhiRbkb

BB 708 s £ M0 20 A0 620 TOR 43000015 % W 4G 66 65 TG 85 EGHG e e w6
e

No. Fre. (MHz) Peak Limit(PK) Antenna Verdict

1 416.060 -71.33 -25.00 Vertical PASS

2 1265.066 -51.56 -25.00 Vertical PASS

3 2583.994 -47.95 -25.00 Vertical NA

4 3683.542 -49.31 -25.00 Vertical PASS

5 6343.517 -45.38 -25.00 Vertical PASS

6 11133.915 -33.87 -25.00 Vertical PASS
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LTE Band 12 10MHz BW, Low Channel, QPSK

15

e
.

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 692.202 -38.48 -13.00 Horizontal NA
2 732.012 -46.19 -13.00 Horizontal NA
3 1308.369 -50.72 -13.00 Horizontal PASS
4 1983.261 -53.77 -13.00 Horizontal PASS
5 3814.183 -49.32 -13.00 Horizontal PASS
6 7282.116 -41.00 -13.00 Horizontal PASS

e
D i i v

No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 701.912 -44.26 -13.00 Vertical NA
2 734.925 -36.27 -13.00 Vertical NA
3 1351.584 -51.27 -13.00 Vertical PASS
4 2315.639 -49.92 -13.00 Vertical PASS
5 3889.308 -49.94 -13.00 Vertical PASS
6 7966.363 -39.76 -13.00 Vertical PASS
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LTE Band 12 10MHz BW, Mid Channel, QPSK

15

MORLAB

8
E i “W'%W\WWM
: J
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 694.144 -45.36 -13.00 Horizontal NA
2 705.796 -49.74 -13.00 Horizontal NA
3 741.722 -45.26 -13.00 Horizontal NA
4 1338.780 -50.74 -13.00 Horizontal PASS
5 2593.064 -51.85 -13.00 Horizontal PASS
6 4717.714 -47.81 -13.00 Horizontal PASS
8 ’
o ¥4
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 705.796 -53.53 -13.00 Vertical NA
2 738.809 -36.00 -13.00 Vertical NA
3 1355.318 -51.96 -13.00 Vertical PASS
4 2182.261 -50.83 -13.00 Vertical PASS
5 3643.629 -50.41 -13.00 Vertical PASS
6 8333.867 -39.84 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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LTE Band 12 10MHz BW, High Channel, QPSK
e
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 692.202 -51.34 -13.00 Horizontal NA
2 715.506 -48.28 -13.00 Horizontal NA
3 737.838 -45.83 -13.00 Horizontal NA
4 1300.367 -51.20 -13.00 Horizontal PASS
5 2435.679 -51.10 -13.00 Horizontal PASS
6 6636.447 -42.73 -13.00 Horizontal PASS
e
E JINMII.UM)U_/NWMW
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 715.506 -54.70 -13.00 Vertical NA
2 745.606 -36.41 -13.00 Vertical NA
3 1316.372 -51.49 -13.00 Vertical PASS
4 2451.150 -51.56 -13.00 Vertical PASS
5 3600.990 -50.49 -13.00 Vertical PASS
6 7194.809 -41.13 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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MORLAB

LTE Band 17 10MHz BW, Low Channel, QPSK
8

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 691.231 -50.01 -13.00 Horizontal NA
2 705.796 -47.89 -13.00 Horizontal NA
3 742.693 -45.42 -13.00 Horizontal NA
4 1333.978 -50.87 -13.00 Horizontal PASS
5 3617.233 -49.98 -13.00 Horizontal PASS
6 6275.035 -43.79 -13.00 Horizontal PASS

8
E IR,

No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 708.709 -54.28 -13.00 Vertical NA
2 736.867 -36.41 -13.00 Vertical NA
3 1467.356 -52.57 -13.00 Vertical PASS
4 2444215 -51.15 -13.00 Vertical PASS
5 4327.876 -49.07 -13.00 Vertical PASS
6 8626.245 -39.33 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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REPORT No. : SZ20010191W03

LTE Band 17 10MHz BW, Mid Channel, QPSK
i “
E PRATA v
b
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 691.231 -51.96 -13.00 Horizontal NA
2 705.796 -47.97 -13.00 Horizontal NA
3 737.838 -45.75 -13.00 Horizontal NA
4 2352.451 -50.87 -13.00 Horizontal PASS
5 4419.244 -47.70 -13.00 Horizontal PASS
6 9083.087 -37.63 -13.00 Horizontal PASS
0
E r/,-»w.rw'w\“\ww«-kw
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 705.796 -49.42 -13.00 Vertical NA
2 743.664 -35.46 -13.00 Vertical NA
3 1498.833 -51.98 -13.00 Vertical PASS
4 2593.064 -51.52 -13.00 Vertical PASS
5 5767.433 -46.01 -13.00 Vertical PASS
6 8532.847 -40.17 -13.00 Vertical PASS
SHENZHI?N.MORLA.B COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MO R L AB o e e o o R e Pipihammorsben  Eml: sanie@oriaben

Page 369 of 401



-

REPORT No. : SZ20010191W03

MORLAB

LTE Band 17 10MHz BW, High Channel, QPSK
E " /\/\;.xnm'vmf\wr\,_% WJM
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 691.231 -53.19 -13.00 Horizontal NA
2 708.709 -50.98 -13.00 Horizontal NA
3 738.809 -45.36 -13.00 Horizontal NA
4 2213.738 -50.57 -13.00 Horizontal PASS
5 4366.453 -48.70 -13.00 Horizontal PASS
6 10303.361 -37.46 -13.00 Horizontal PASS
E - f\'nf‘h"\(‘rw‘hﬂ'\\kw Lw
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 715.506 -53.72 -13.00 Vertical NA
2 740.751 -35.61 -13.00 Vertical NA
3 1423.074 -51.11 -13.00 Vertical PASS
4 2570.123 -51.58 -13.00 Vertical PASS
5 4340.058 -49.05 -13.00 Vertical PASS
6 9718.604 -37.73 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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REPORT No. : SZ20010191W03

LTE Band 19 15MHz BW, Mid Channel, QPSK

15

MORLAB

I :
E "M'NNWJLWM\W
b
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 834.130 -43.05 -13.00 Horizontal NA
2 884.570 -35.33 -13.00 Horizontal NA
3 1674.190 -46.72 -13.00 Horizontal PASS
4 2203.041 -49.03 -13.00 Horizontal PASS
5 4560.229 -47.92 -13.00 Horizontal PASS
6 8000.782 -37.78 -13.00 Horizontal PASS
i e
E ,r"'*""‘“‘“-’ JU-J\WV\NL_\M W‘J
b
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 833.160 -47.70 -13.00 Vertical NA
2 875.840 -34.02 -13.00 Vertical NA
3 1675.470 -51.38 -13.00 Vertical PASS
4 2362.465 -50.67 -13.00 Vertical PASS
5 3921.586 -49.18 -13.00 Vertical PASS
6 7249.545 -40.20 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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LTE Band 26 15MHz BW, Low Channel, QPSK

15

8
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 827.340 -43.76 -13.00 Horizontal NA
2 871.960 -35.16 -13.00 Horizontal NA
3 2242.097 -49.70 -13.00 Horizontal PASS
4 4514.084 -47.84 -13.00 Horizontal PASS
5 7079.733 -41.89 -13.00 Horizontal PASS
6 10295.099 -38.25 -13.00 Horizontal PASS

8
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 827.340 -47.50 -13.00 Vertical NA
2 866.140 -35.91 -13.00 Vertical NA
3 1646.018 -52.26 -13.00 Vertical PASS
4 3120.513 -51.80 -13.00 Vertical PASS
5 4567.612 -48.00 -13.00 Vertical PASS
6 7232.933 -40.64 -13.00 Vertical PASS

MORLAB
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REPORT No. : SZ20010191W03

LTE Band 26 15MHz BW, Mid Channel, QPSK
i
E AAAPASAAT
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict |
1 833.160 -47.87 -13.00 Horizontal NA
2 870.020 -34.92 -13.00 Horizontal NA
3 1667.787 -50.44 -13.00 Horizontal PASS
4 2583.994 -50.91 -13.00 Horizontal PASS
5 4436.561 -47.79 -13.00 Horizontal PASS
6 9102.719 -37.74 -13.00 Horizontal PASS
i
| o
s __rfN X
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 827.340 -46.75 -13.00 Vertical NA
2 875.840 -35.10 -13.00 Vertical NA
3 1667.787 -50.24 -13.00 Vertical PASS
4 2331.733 -50.14 -13.00 Vertical PASS
5 3659.484 -48.82 -13.00 Vertical PASS
6 5789.525 -44.90 -13.00 Vertical PASS
SHENZHI?N.MORLAlB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 26 15MHz BW, High Channel, QPSK

(I i i
- o M
E /,/V o A"'\“M;

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 842.860 -44.28 -13.00 Horizontal NA
2 883.600 -34.78 -13.00 Horizontal NA
3 1681.873 -48.81 -13.00 Horizontal PASS
4 2255.542 -49.76 -13.00 Horizontal PASS
5 4246.445 -47.74 -13.00 Horizontal PASS
6 9036.270 -37.66 -13.00 Horizontal PASS

§ .

No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 838.980 -48.15 -13.00 Vertical NA
2 890.390 -35.95 -13.00 Vertical NA
3 1684.434 -51.43 -13.00 Vertical PASS
4 3240.489 -50.94 -13.00 Vertical PASS
5 4628.523 -46.99 -13.00 Vertical PASS
6 9126.714 -37.54 -13.00 Vertical PASS

MORLAB
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' REPORT No. : SZ20010191W03

Bottom Antenna

LTE Band 2 20MHz BW, Low Channel, QPSK
£
% r ’),-\MJ'V.JW"‘I"""\’I'
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 673.110 -68.56 -13.00 Horizontal PASS
2 1833.613 -47.12 -13.00 Horizontal NA
3 1947.579 -31.61 -13.00 Horizontal NA
4 4921.877 -48.02 -13.00 Horizontal PASS
5 7194.872 -41.45 -13.00 Horizontal PASS
6 16502.746 -29.76 -13.00 Horizontal PASS
£
No. Freq(MH2z) Peak limit PK Antenna Verdict
1 346.220 -69.50 -13.00 Vertical PASS
2 1330.372 -51.58 -13.00 Vertical PASS
3 1941.817 -45.79 -13.00 Vertical NA
4 3699.836 -49.90 -13.00 Vertical PASS
5 7137.843 -42.10 -13.00 Vertical PASS
6 9622.659 -37.81 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 2 20MHz BW, Mid Channel, QPSK

8
g ¥,

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 1000.640 -53.65 -13.00 Horizontal PASS
2 1952.061 -31.21 -13.00 Horizontal NA
3 3610.220 -50.34 -13.00 Horizontal PASS
4 6803.819 -42.26 -13.00 Horizontal PASS
5 9761.157 -38.91 -13.00 Horizontal PASS
6 16437.570 -28.30 -13.00 Horizontal PASS

8

No. Freq(MHz) Peak limit PK Antenna Verdict
1 151.250 -69.94 -13.00 Vertical PASS
2 373.380 -72.45 -13.00 Vertical PASS
3 1270.188 -52.02 -13.00 Vertical PASS
4 1952.061 -45.85 -13.00 Vertical NA
5 3960.538 -49.35 -13.00 Vertical PASS
6 7243.753 -41.34 -13.00 Vertical PASS

MORLAB
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REPORT No. : SZ20010191W03

LTE Band 2 20MHz BW, High Channel, QPSK

BasRBadbERBERER

B ETTT) 08

300 400 600 B30 70O BO0ROG 1S
fe

& 6 w6

No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 455.830 -71.27 -13.00 Horizontal PASS
2 1212.565 -52.41 -13.00 Horizontal PASS
3 1987.915 -32.65 -13.00 Horizontal NA
4 3765.012 -48.59 -13.00 Horizontal PASS
5 7227.460 -41.14 -13.00 Horizontal PASS
6 13569.849 -36.14 -13.00 Horizontal PASS

;=

BasRbalbERERE

No. Freq(MHz)
537.310
1900.200
1983.433
3773.159
7235.606
16453.864

o OB~ WN P

300 400 600 B30 70O BO0ROG 1S
fe

Peak
-70.50
-50.53
-46.64
-49.16
-41.24
-30.44

limit PK

-13.00
-13.00
-13.00
-13.00
-13.00
-13.00

Antenna
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

& 6 w6

Verdict
PASS
NA
NA
PASS
PASS
PASS
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LTE Band 4 20MHz BW, Low Channel, QPSK
e
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 556.710 -70.00 -13.00 Horizontal PASS
2 1694.678 -49.19 -13.00 Horizontal NA
3 2127.491 -32.54 -13.00 Horizontal NA
4 4449.354 -48.10 -13.00 Horizontal PASS
5 7549.264 -41.30 -13.00 Horizontal PASS
6 16217.603 -29.66 -13.00 Horizontal PASS
e
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 296.046 -71.56 -13.00 Vertical PASS
2 1775.588 -53.85 -13.00 Vertical PASS
3 2122.961 -44.47 -13.00 Vertical NA
4 2917.386 -52.67 -13.00 Vertical PASS
5 5012.135 -47.86 -13.00 Vertical PASS
6 14059.510 -35.51 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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REPORT No. : SZ20010191W03

LTE Band 4 20MHz BW, Mid Channel, QPSK
e
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 602.300 -69.03 -13.00 Horizontal PASS
2 1735.654 -52.26 -13.00 Horizontal NA
3 2135.174 -32.28 -13.00 Horizontal NA
4 5015.566 -47.14 -13.00 Horizontal PASS
5 7243.753 -40.26 -13.00 Horizontal PASS
6 10987.270 -38.13 -13.00 Horizontal PASS
e
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 444.605 -70.81 -13.00 Vertical PASS
2 1735.568 -51.38 -13.00 Vertical NA
3 2133.367 -43.43 -13.00 Vertical NA
4 4340.023 -48.21 -13.00 Vertical PASS
5 7196.499 -40.29 -13.00 Vertical PASS
6 16426.838 -28.98 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE Band 4 20MHz BW, High Channel, QPSK
e
No. Fre. (MHz) Peak Limit(PK)  Antenna Verdict
1 393.750 -71.09 -13.00 Horizontal PASS
2 1736.295 -52.52 -13.00 Horizontal NA
3 2136.455 -33.29 -13.00 Horizontal NA
4 3777.232 -48.75 -13.00 Horizontal PASS
5 7158.211 -40.99 -13.00 Horizontal PASS
6 16433.497 -29.42 -13.00 Horizontal PASS
e
E APATAA UMY,
No. Fre. (MHz) Peak Limit(PK) Antenna Verdict
1 253.323 -71.74 -13.00 Vertical PASS
2 1735.568 -52.95 -13.00 Vertical NA
3 2134.167 -43.32 -13.00 Vertical NA
4 4549.125 -48.46 -13.00 Vertical PASS
5 7991.832 -41.07 -13.00 Vertical PASS
6 14003.501 -34.33 -13.00 Vertical PASS
SHENZHEN MORLAB COMMUNICATIONS TECHNOLOGY Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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